For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

nNIVIF NIINNNrN

LIINIE UITUY T BN
"'he World's Fastest Lawn

Serial Numbers /
_ SE5000001
, and Higher <

v
0

Model # Engine Model #

Serial # Engine Serial #

Date Purchased

Engine Spec. #

LT-44” SILVER EAGLE PARTS MANUAL

700045

August 2005
WWW., mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983
nivire niinnnrn

LIAIR UITUT T K.
COngratUIathnS on your purchase of a DIXIE CHOPPER

lawn mower. We believe you have exercised excellent judgement, and are
most appreciative of your patronage.

Your DIXIE CHOPPER Dealer is your #1 SOURCE
for
DIXIE CHOPPER parts and service !

Please call or visit your nearest authorized Dixie Chopper
Dealer for
additional service information.

AUTHORIZED DEALER

Let us know how you are getting along with your new CHOPPER!
www.dixiechopper.com

Dixie Chopper reserves the right to make changes or add improvements to its products at any time
without incurring any obligation to make such changes to products previously manufactured. Neither
Dixie Chopper, nor its dealers, accept responsiblility for variations which may be evident in the actual
specifications of its products and the statements and descriptions contained in this publication.

WWW.mymowerparts.com



CONTENTS
QUICK REFERENCE PARTS 1
DECALS 2
FRAME 5
WHEELS AND TIRES 6
DECK 7
DECK LIFT 9
SPINDLES 10
DRIVE COMPONENTS 11
OoCDC 14
WHEEL MOTOR 15
HYDRAULIC HOSE ROUTING 16
FUEL 18
BRAKE COMPONENTS 19
THROTTLE 20
BODY 21
ENGINE 23
ELECTRICAL 25

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623
nivir N T3 7]

Fannn

DiNIR UITUT T
LT-MODEL’S

QUICK REFERENCE PARTS

MODEL LT2000-44 LT2400-44D
Engine Kohler 20Hp Guardian 24Hp
Deck a44” a44”
Rear Tires 400153 400153
Rear Rims 400118 400118
Rear Tire/Rim Complete (Left/Right) 400155/400154 400155/400154
Front Tire/Rim Complete (Run Flat) 97166 97166
Belts
Clutch-Pump(2) Wrapped B-57 B-57
Engine-Deck Belt B-92 B-92
Deck Belt B-112 B-112
Filters
Fuel Filter 24-050-02 0F0106
Kohler Air Filter 45-083-02
Kohler Foam Filter 45-083-01 -
Zinga-Hydro Filter 68140 68140
Oil Filter 12-050-01 070185B
Donaldson Air (Primary) 0E3557
Donaldson Air (Secondary) 0E3656
Blades
X-Blade 30227-50X 30227-50X

Various Parts BOTH MODELS

Fiber Washer W-101 W-101
Spindle Bearing (F/10161 Set-Up) 30218 30218
Deck Roller (Ctr) 30240-0 30240-0
Choke Control 20248 600072
Throttle Cable 68249 600075
Fuel Cap 600035 600035
Control Lever Grip F/Throttle 400125 400125
Magic Mulcher (Optional) 30302 30302
Mesh Litter Bag (Optional) BAG-101 BAG-101

Note* Rear Tire and Rim (Change over from Turfpro to All Trail)
Serial# 4041831 and higher/LT2000-50 - 10/14/03 - To All Trail
Serial# 4040953 and higher/LT2000-50D - 6/10/03 - To All Trail

1
WWW.mymowerparts.com



ount Parts Call 606-678-9623 or 606-561-4983

ﬁsThe World's Fastest Lawn Mower
». Silver [ayle Series

Velvet Touch Control. . 9%

Tt et e
CAUTION:
Important documents enclosed.
Read Operator's Manual BEFORE
operating your machine.
£

REF PART# DESCRIPTION Qty

-,

1 1800036 |Fender

2 (800035 |Floor Pan
3 | 800038 |Deck Height
4

5

800034 |6x6 Eagle
800039 |LT2000 VTC
800077 |LT2400 VTC
30229 | Deck Danger
800018 | Docu-Tube

(o))

AN N

~

2
WWW.mymowerparts.com



CAUTION: VTC OIL ONLY!
Ifit becomes necessary to add oil and VTC oilis not avalable, add 2040 or 20W50 molor oi
DO NOT add automatic ransmission fluid, Hytran, or mult-vi cils with less than 20WA0 viscosity.
Oil change intervals should be every 1000 hours or immediatly if moisture is present,

CHECK FLUID LEVEL EVERY 50 HOURS

Wipe up all splled fuel before starting engine.

Do not smoke while refueling.

:4INNNNNNNER)

REV.
STEERING
SPEED CONTROL [ROIE

TO AVOID INJURY, READ
A\ PANGER :

OWNI IANUAL

' S'I'!!HIHI?W

SPEED CONTROL

A DANGER T° AVOID INJURY, READ

OWNER’S MANUAL

NEVER MOW NEVER MOW NEVER MOW
SIDE HILL UP HILL SLOPE

OVER 5° OVER 10° OVER 15°
STOP BLADE & BACK SLOWLY IF MACHINE STOPS GOING UPHILL

LEA EL MANUAL DEL

A PELIGRO usuaRIO PARA EVITAR

LESIONES.

UAL DEL

A PELIGRO u;f::mo PARA EVITAR

LESIONES.

OTIC

WARRANTY TO BE USED ONLY TO COVER CORRECTION OF
MANUFACTURING DEFECTS. IT WILL NOT BE USED TO COVER
LACK OF MAINTENANCE, OPERATOR MIS-USE, NORMAL WEAR,

ACCIDENTS, CUSTOMER DIS-SATISFACTION OR TRANS-
PORTATION CHARGES TO AND FROM THE SERVICING DEALER.

DECK SPINDLES MUST BE
LUBRICATED EVERY 100 HOURS

We Recommend Using g —
LUCAS X Tra HiD Greass LT
Dixis Chepper Part #000088

“No Grease...No wam-:mtp'

17

L1 @) DIXIE POWER OB\

18

19 REF PART# DESCRIPTION aty
14 130590 USA 1

15 1800033 Xtreme Rear Guard 1
Decal

Lucas Engine Oil 1
17 1 800060 Lucas Grease-Deck 1
Spindle
18 1800059 Dixie Power/Torque... 1
Not Talk
19 1800062 X Blade Decal 1
20 [ 800008 HP+1 Tuned Exhaust 1

REF PART# DESCRIPTION Qty 16 800061
8 (97013 VTC Only
9 (800047 Fender Left Combo
10 | 800048 Fender Right Combo
11 197072 OCDC Safety
12 1800072 44” Cut
13 1800082 LT-44 Belt Route

[N S N R N Y =N N

3
WWW.mymowerparts.com



or 606-561-4983

For Dixie Chopper

DECAL PLACEMENT

4

WWW.mymowerparts.com



For Dixie Chopper Discount Par
na

REF PART#

= LITUI

LT 44” FRAME

DESCRIPTION

ts Call 606-678-9623 or 606-561-4983

1 [100108 |Main Frame 1 REF  PART# DESCRIPTION Qty
2 |N-157 1/2”-13 Whiz Flange Nut | 16 19 |B-185 |5/8”-11X2” HHSC Gr. 5 1
3 | 100035 |Outer Wheel Motor Plate 2 20 | 30234 | V-Idler Pulley 1
4 |N-107 | 3/8”-16 Nyloc Nut 2 21 |W-177 |5/8"X2” Flat Washer 1
5 (100109 |Inner Wheel Motor Plate 2 22 [ 100050 | Idler Arm-Engine to Deck 1
6 |W-104 |3/8” Flat Washer 2 23 |N-115 | 5/8”-11 Nylon Insert Lock 3
7 |B-138 1/2”-13X1” HH Bolt 16 24 1100110 | Crossmember 2
8 |N-108 |3/8"-16 Whiz Flange Nut 5 25 |N-143 | 1/27-13 Nylon Insert Lock 1
9 |B-272 3/8”-16X9 1/2” HHCS 1 26 |W-139 |1/2"X1 1/4”Plastic Washer | 1
10 | B-271 3/8"-16X6” HHCS 3 27 |B-117 | 1/27-13X1 1/4 Bolt 1
11 100039 | Swing Arm Mount Bracket | 1 28 |B-137 |3/8"-16X3/4” Bolt 2
12 |N-112 3/8”-16 Jam Nyloc Nut 1 29 168280 |Spring (20 1b.) 1
13 | 100038 | Crossmember Sleeve 3 30 |W-111 | 5/8” Lock Washer 1
14 1100051 | Swing Arm Pivot Bracket 1 31 |B-291 | 3/87-16X8 1/4” HHCS 1
15 | B-264 5/8”-11X1 1/2” Bolt 2 32 |W-140 |5/8"X1 5/8” Nylon Washer | 1
16 | 30224 |Flat Idler Pulley 2 33 [200032 |Engine to Pump Idler Arm | 1
17 197390 | Spring (40 Ib.) 1 34 |W-135 |5/8” Flat Washer 5
18 | 300184 | Deck Idler Tension Rod 1 35 |B-181 |5/87-11X2 1/2” Bolt 1

5
WWW.mymowerparts.com



LIINnIE OITUI I 11
LT 44” WHEELS &

REF  PART# DESCRIPTION Qty REF PART# DESCRIPTION Qty
1 110220 Dust Cap 2 17 | N-157 | 1/27-13 Whiz Flange Nut 8
2 |P-108 3/32” X 1 1/2” Cotter Pin 2 18 | 200049 | LT Left Wheel Motor 1
3 [N-142 17-14 Slotted Hex Nut 2 200050 | LT Right Wheel Motor 1
4 |10207 Top Bearing 2 19 |B-284 |1/2"-13 X 3” SHCS Gr.8 8
5 [10206 Outter Bearing Race 4 20 (97166 | Tire & F_{im Asm. (Optional) 2
6 (97171 Bottom Bearing 2 %;gg E:g:t -Fril:‘ri (((O)r;ll))//))

7 10208 | Seal 2 400130 | Front Wheel Run Flat (Tire & Rim)
8 1100023 Small HD Front Fork 2 (Optional)
9 |B-122 5/87-11 X 7 1/2” Bolt 2 21 |N-108 | 3/8"-16 Whiz Flange Locknut 12
10 | N-115 2/8"-11 Nylon Insert Lock 2 22 |B-137 |3/87-16 X 3/4” Bolt 12
11 (10203 Outter Front Wheel Spacer 4 23 (100112 | Battery Case
12 (10205 Outter Front Wheel Bearing 4 24 |1 100040 | Wheelie Bar
13 [67205 Inner Front Wheel Bearing 4 25 | W-131 (17ID X 1 1/2°0OD X 1/8”th. Washer | 2
14 67204 Inner Front Wheel Spacer 2 26 | N-107 [ 3/8”-16 Nyloc Nut (Optional)
15 | N-113 1/2”-20 Wheel Lug Nut 8 27 | 400151 | LT 44" Crash Guard (Optional)
16 | 400154 Right Turf Boss IV (44” Only) 1 28 |B-206 | U-Bolt 3/8™-16(2"L X 1 3/8"W)
400155 Left Turf Boss IV (44” Only) 1 (Optional)

6
WWW.mymowerparts.com



623 or 606-561-4983
LT-44” DECK ASSEMBLY

For Dixie Chopper

7
WWW.mymowerparts.com



A4/ = n"nnnr

For Dixie Choppe;_lglscount Parts Call 606-678-9623 or 606-561-4983

UiAIe UIIUI T &I
LT-44” DECK ASSEMBLY (CONT’D)

REF PART# DESCRIPTION Qty
1 1300158 44” Deck Shell Weldment 1
300157 Complete 44” LT Deck
2 |N-108 3/8”-16 Whiz Flange Nut 25
3 300152 44” Deck Chute 1

300157 44" OCDC (Only on LT2400-44D) (Optional on LT2000-44)

4 |W-106 3/8” Flat Washer

5 |B-110 3/8”-16 X 3/4” Carriage Bolt

6 [N-191 5/8”-18 Jam Nut

7 |B-185 5/87-11 X 2" HHCS Bolt

8 [30112 Spacer (1/8"Thick X 5/8”ID X 7/8”0OD)
9 1900070 Spherical Hyme Joint (5/8”-18 X 1 3/4”)
10 | N-115 5/8”-11 Nylon Insert Locknut

11 1300040 RH Triangle Stabilizer Plate

12 1300039 LH Triangle Stabilizer Plate

13 | P-118 3/16” X 1 1/2” Roll Pin

14 [ 300154 RH Bolt-on Blow Out Baffle

15 | 300050 Deck Stabilizer Rod

16 | 300155 Front Center Outter Bolt-on Baffle F/44”
17 1300156 Front Center Inner Bolt-on Baffle F/44”
18 1300153 LH Bolt-on Blow Out Baffle F/44”

N[=[=[NIN|O|=2]=2]=2]=2]=2IN|=2=2ININININ|IN| N

19 | N-156 5/8”-11 Jam Nyloc Nut

20 | 67240 3 3/4” Short Deck Roller

21 |B-278 5/87-11 X 5” Shaker Bolt

22 | B-255 5/8”-11 X 9” Carriage Bolt

23 | 10222 Spring

24 | W-104 3/8” Standard Flat Washer

25 | N-107 3/87-16 Nylon Locknut 1

26 |B-136 3/8” X 1 1/4” Carriage Bolt 13
27 | B-135 3/87-16 X 1” Carriage Bolt 4
28 | 30223 Idler Arm Bracket 1

29 120276 Bronze Bushing 1

30 [B-118 1/2” X 1 1/2” Shoulder Bolt 1

31 [B-117 1/27-13 X 1 1/4” Bolt 1

32 | 30224 Flat Idler Pulley 1

33 | W-112 1/2” Lock Washer 1

34 1300056 Deck Pulley Guard 1

35 | 30240-0O Deck Roller-7.5” Long 1

36 1300168 44” LT Rear Roller Bracket 1

8
WWW.mymowerparts.com



LT 44” DECK LIFT
ASSEMBLY

Q

S
YN

REF  PART# DESCRIPTION Qty REF PART# DESCRIPTION Qty
1 [300041 | Foot Pedal 1 15 | 300030 | Deck Height Adj. Shaft 1

2 |C-116  |E-Clip 3/4” 1D S 16 [300027 |All-Thread 2

3 |W-181 |5/8" Flat Washer 1 17 |W-177 |5/8” X 2” Flat Washer 2

4 |W-111 | 5/8" Lock Washer 1 18 (300028 |Small Trunion 4

5 |B-275 |5/8"-18X2" HHCS 1 19 | 300032 | Deck Lift Handle 1

6 |N-136 | 3/4” STD Hex Nut 2 | | 20 (300043 |Double Spring 1

7 1300031 [Large Trunion 1 21 |B-105 |5/16”-18 X 1 3/4” Full Thread | 1

8 |P-135 |3/4” X 2" Clevis Pin 1 22 | N-103 |5/16”-18 STD Hex Nut 1

9 |P-136 1/8” X 1 1/2” Cotter Pin 1 23 | B-285 7/167-14X2” HHCS 1

10 | 67258 Handle Grip Black 1 (use with adj. hook setup)

11 |N-120 |5/8”-11 STD Hex Nut 9 | | 24 [300033 |5 Link Chain 4
12 1300035 |Height Adjust Stopper 1 25 |B-286 |7/16”-14X1 3/4” HHCS 7
13 | C-104 Kick Out Ring 1 26 |N-154 | 7/16”-14 Whiz FlangeNut 16
14 (300042 | Wire Clip Attachment 1 27 (300045 | Deck Chain Adj. Hook 1

9
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983
nivir niinnnr

LDINiIL OUIIUI 1 &I,

LT-44 MODEL SPINDLE HUB
ASSEMBLY

REF PART# DESCRIPTION Qty
1 |N-167 1”-14 Jam Nut Zinc 3
2 |W-137 1” X 2” Belliville Washer | 6
3 300037 Pulley Top Center 1

Spindle
4 |W-146 1” X 1 3/4” Washer 2
5 [9907525X |[Pulley 3
100S
6 |10161-HD |Short Spindle Asm.(Only) | 3
7 |W-182 1/4” Blade Spacer 6
30242 1/2” Blade Spacer (Opt.)
8 |W-101 5/8” Fiber Washer 3
9 [30227-50X | X Blade 3

10 |9907B92 | Engine-Deck Belt B-92 1
11 [9907B94 | Deck Belt B-94 1
12 |9907B57 |Engine-Pump Belt B-57 1
13 [ W-100 5/8” Cupped Washer 3
14 | B-121-L 5/8”-18 X 3” Blade Bolt 3
15 [ 300058 Fan (Center Only) 1
16 [F-102 1/4-20 Grease Fitting 3
17 | W-131 171D X 11/2”0D 1/8” th. | 1

10
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983
niwvi n"nr_nnrn

UiAIe UIIUI T &I
LT DRIVE COMPONENTS (CONT’D)

REF PART# DESCRIPTION Qty
1 200051 |Left Hydraulic Pump
(White) N-154 7/16”-14 Whiz Flange Nut 4
2 200052 [Right Hydraulic Pump 8 W-179 | M6 Lock Washer 2
(White) 9 [W-134 1/4” Fender Washer 2
3 |S-108 5/16”-18X1” Square Set 4 10 [K-112 Square Key (5mX5mX25m)| 2
4 (200031 |Pump Pulley 2 11 120222 Nylon Bushing 2
5 |B-269 M6-1.00 X 16 Bolt 2 12 | B-153 7/167-14 X 1 1/4” Bolt 4
6 (200030 |Pump Control Arm 2 13 | S-104 5/16”-18X3/8” Socket Sets | 2

11
WWW.mymowerparts.com



12
WWW.mymowerparts.com



623 or 606-561-4983

For Dixie Chopp

LT 44” DRIVE FRAME AN

COMPONENTS CONT’D

G SOHH .F/EX02-./) zoL-g| 8¢

L dwe|D pejeo) Jaqgny €LL-0| 22

Ll SOHH Ww9L X8 -GN 8Gz-9| 9¢

Ll Jaysepn %007 SN 08L-M| G2

Ll INN X8H 8"-GIN 6LL-N| 2

L [oued juoi4 Joj jpwwoln | $ZL00¥ | €2

4 agn)-noo( Joj deljs pue di|D 601L-0| ¢C

4 dio Bupjoeg €2e0z| Lz

L Jowwoi Jaqgqny | 690006 | 02

Z Jaysepn 1ej4 SN G/L-M| 9 I [Sued juoi 691007 | 61
% 1og y/€X9L-.8/€ JeL-9]| sy L | 17.7Y 8 .9¢/4 Jona] Bunes)g Yo £9000¢ | 81
9 INN abueld zZiym 91-.8/¢| 80L-N| ¥¥ 4 eqniJojded| 210006 | £}
(80A B INN:Sapn[ou|) I UOUMS Jesg 610006 | 91

4 wJy dwnd 0} %00|g 199)3-poy [ /6000¥ | £F L Jaquewssolp Jjeddn |  ¥L1L00L | G)
4 pesu| UolAN |  Zzz0oz| Z¥ 4 laysep uoyal 2/l LLL-M| 7L
L JuswnonQ Joj agnl | 990006 | L¥ 14 wep INN XeH ¢1-.2/1 LLL-N| €1
4 Jjog ebelte) ,y/eX91-.8/€ oLL-g| ot 14 INN €1-.2/L OLL-N| Z1
9 INN 8buel4 zIym 81-.91/G | M-€0L-N | 6€ 0l Bulysng Assuiyoey z/1 OLL-M| LL
4 Jlog .2/l ¥XEL-.2/L /61-9] 8¢ 14 buuds 26coz | ol
4 Yoo|g buuesls | /£000Z | L€ 4 weod yoe|g-dus ajpueyH 652/9| 6
4 UOUMS JonaT Buueslg | €1000G | 9€ 4 JaneT Buneslg/y dug ajpueH 16202 8
4 INN X8H dL1S 81-.9L/S| €0L-N| GE Z 9A99|S Weod |  /£000%| Z
4 uild SIA9ID L LX.9L/G Lol-d| ¥¢€ L | 17 .vP 8 .9€/4 1one Bules)s Wby | 990002 | 9
14 uld Jenod |  $2zZ0z| €€ 4 dijo a1 L0L-0| §
4 doig Jes)g-joxoeig| €£8000% | 2€ L Japua4 Jauu| ya] 18000% | ¥
4 Mosu| INN 81-9L/S|  €SL-N| L€ L Jopuad Jauu| Wby [ 08000% | €
4 peaiyl IInd .»/€ LX8L-.9L/G GoL-g| o¢ 4 JooeIg quel |  S8000%| ¢
9 yog .y/€X8L-.9L/S loL-g|e6z| |ol uesu| INN 02Z-.7/1 ZSL-N| L

NOILdIIJOS3a

NOILdIRIDS3aa

439

WWW.mymowerparts.com



For Dixie Choppe;_lgi'scount Parts Call 606-678-9623 or 606-561-4983

Ik UITUT I E1D.
44” ASSEMBLY

o

CD

0

REF PART# DESCRIPTION Qty REF PART# DESCRIPTION Qty
300157 |44” OCDC Assembly 9 [N-155 [3/87-24 Adj. Yoke 2

1 167258 Handle Grip 1 10 [P-102 |3/8” X 1 1/4” Clevis Pin | 1

2 |900014 |Handle 1 11 [N-157 |1/2”-13 Whiz Flange Nut | 2

3 |W-104 3/8” Flat Washer 5 12 |W-109 | 1/2’ Flat Washer 2

4 120224 Clip 2 13 |B-138 | 1/2”-13X1” HH Bolt 2

5 |N-107 3/8°-16 Nylon Lock Nut 1 14 | 300160 | Lower Screen (Optional)

6 |20252 Spring 1 15 [97122 | Control Rod (Inc. Ref. 1

7 |B-179 3/8”-16X2 1/2” Bolt 1 #5s-9,16

8 |300159 |OCDC Weldments 1 16 |N-150 |3/8”-24 Fine Hex Nut 1

14
WWW.mymowerparts.com



PART

DESCRIPTION

or 606-561-4983

Qty

17 500012001 Balance Plate 1

REF PART# DESCRIPTION Qty 18 1500018048 | Steel Balls (3) 1
1 1400444300 |Seal Kit 19 1500016001 Endcover 1
400444300E | Seal Kit and #12 20 [N/A ID Tag 1
Bearing 21 1500445012 |Bolt Set Kit 1

8 400018006 |Bearing Front Housing | 1 22 1400110043 [ Shaft Kit 1
9 1400130041 |Flange w/ brake mount | 1 23 1500449106 |Key Kit 1
10 | 500018253 | Front Thrust Washer 1 24 (40018048 Brake mounting block | 1
11 1500018252 | Front Thrust Bearing 1 25 1400018050 [ Mounting Bolts (4) 2
12 1500018002 |Rear Housing Bearing | 1 26 (400180046 |Right Brake Kit 1
13 [500018246 |Rear Thrust Bearing 1 400180047 [ Left Brake Kit 1
14 1400140012 | Drive Link Kit 1 27 1400180045 |Lock Washers 4
15 | 500015006 |Fwd. Manifold 1 28 1400180008 |4 Bolt Brake Hub 1
16 | 500167004 | Standard Rotor Kit 1 29 | 300339303P | Nut Kit 1

15
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983
nivir niinnn

LiINATE UITUT T EIL.
LT2400-44D HYDRAULIC HOSE
ROUTING

REF PART# DESCRIPTION Qty
1 | 200033 | Hydraulic Tank w/Cap 1 | B
2 |68140 |Hydraulic Filter 2 11 [67019 1/4” Thread-3/8” Barb 90° | 1
3 97374 |Black Hose (5/16”) (4 Total) | /ft. 12 167008 Brass T 3/8” Barb 1
4 200027 | 3/8” Braided Black Hose It 13 165009 | Plug 1/4” 1
(14’ Total) 14 168231 Clamp #4 2
5 167015 |3/8” O-ring-3/8” Barb 90° 2 15 [ 72012 Clamp (Black) 1
6 |200036 | High Pressure Hyd. Hose | 4 16 | B-137 3/8”-16X3/4” Bolt 3
7 |60109 |[3/8” Black Hose (46” Total) | /ft. 17 |W-104 | 3/8” Flat Washer 3
8 167013 |Clamp (Green) 12 18 [ N-108 3/8”-16 Whiz Flange Nut | 3
9 |60125 |3/8” Pipe to 3/8” Barb 90° | 2 19 |40117-C | Cap for Tank
10 | 600084 |3/8” O-ring to 3/8” Barb 45° | 2 20 [60103-L |Oil Cooler 2

16
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983
nivir niinnn

LIINnIE UITUT T 11,
LT2000-44 HYDRAULIC HOSE ROUTING
DIAGRAM . _

REF _PARTS DESCRIPTION oy frEF _______ ______________ay

1 [200033 | Hydraulic Tank w/Cap 1 10 [600084 |3/8” O-ring to 3/8” Barb 45°| 2
2 |68140 |Hydraulic Filter 2 11 167019 1/4” Thread-3/8” Barb 90° 1
3 |97374 |Black Hose (5/16”) (4’ Total) | /ft. | | 12 [67008 | Brass T 3/8” Barb 1
4 200027 | 3/8” Braided Black Hose /.| 13165009 | Plug 1/4” 1

(14” Total) 14 (68231 Clamp #4 2
5 167015 |3/8” O-ring-3/8” Barb 90° 2 15172012 Clamp (Black) 1
6 |200036 | High Pressure Hyd. Hose 4 16 |B-137 3/8”-16X3/4” Bolt 3
7 160109 |3/8” Black Hose /.| 17 | W-104 3/8” Flat Washer 3
8 167013 |Clamp (Green) 121118 |N-108 3/87-16 Whiz Flange Nut 3
9 |60125 |3/8” Pipe to 3/8” Barb 90° 2 19 |40117-C | Cap for Tank

17
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983
nivir niinnnr

LIINnIE OITUI I 11

LT 44” FUEL COMPONENTS

REF PART# DESCRIPTION Qty
1 168231 #4 Clamp 1
2 |600035 |Gas Cap 2

40117-1 | Gas Cap w/Guage(optional)
3 |40204-1 | Gas Tank 2
4 97369 5/16” Gas Line “Y” 1
5 |97374 5/16” Black Hose (51” Total) | /ft.
6 (72218 Gas Tank Elbow 2
7 140220 Gas Tank Bushing 2
8 (72012 5/16” Black Clamp 5

18
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983
niwvi n"nnnrn

DiAIR UITUI T BRI

LT 44” BRAKE COMPONENTS

REF PART# DESCRIPTION aty REF PART# DESCRIPTION (13
1 |B-268 1/47-20X1 1/2” SHCS 2 12 400093 Brake Handle Link Rod 1
2 (20224 Cotter Pin 6 13 [P-101 5/16”X1” Clevis Pin 2
3 |400101 |Brake Pivot Rod, Yoke, | 2 14 1500019 | Brake Switch 2

and Nut 15 [ B-258 M5-.8X18mm HHCS Bolt | 4
4 (400094 |Brake Pivot Arm 2 16 (400089 Brake Handle 1
5 |N-176 1/4”-20 Nyloc Nut 2 17 1400090 | Spring 1
6 |N-179 M5-.8 Hex Nut 4 18 |W-104 3/8” Flat Washer 1
7 |N-107 3/8”-16 Nylon Lock Nut 1 19 [W-180 M5 Lock Washer 4
8 |N-131 5/16”-18 Nyloc Nut 1 20 (67258 Black Handle Grip 1
9 |W-113 5/16” Flat Washer 2 21 1100115 Brake Pivot Rod 1

10 [400096 |Spring 1 22 | W-125 3/8”X7/8” Plastic Washer | 1
11 1100042 | Trunion Tube Weldment | 1 23 |B-124 3/8"-16X1 3/4” HHCS 1

19
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983
niwvi n"nr_nnrn

LDIAIR UITUI T &I

LT 44” THROTTLE COMPONENTS

1 |C-105 10-24 Clip (Fold over nut) 2
2 1400104 [Throttle Cable Bracket 1
3 |B-108 3/8”-16X1” Bolt 1
4 (400103 |Throttle Handle 1
5 (400125 |Black Handle Grip 1
6 |N-107 3/8”-16 Nylon Lock Nut 1
7 |W-125 | 3/8"X7/8” Plastic Washer 1
8 (68249 Throttle Cable Only (Kohler) 1

1

600075 | Throttle Cable Only (Guardian)

600070 [ Throttle Assembly For Kohler (In-
cluding Reference #'s: 1-4 and

6-11
600083 Thro)ttle Assembly For Guardian
9 |W-104 |3/8” Flat Washer 2
10 [B-203 #10-24X3/4” S.S. Hex Bolt 2
11 |W-152 |#10 S.S. Washer 2

20
WWW.mymowerparts.com



623 or 606-561-4983

iy

e P
QF__L 2
o) ._ L
i~ 2
Soim &
aHu ..um
cmll O

Wy
= o) 2
“hig 8
cxud @
Sdng®
| ..u _“

For Dixie Chopper

21

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983
nivir n"nr_lnrn

LIINIE OITUT T B
LT 44” BODY COMPONENTS (CONT’D)

REF PART# DESCRIPTION Qty REF PART# DESCRIPTION Qty
1 |B-137 3/8”-16X3/4” Bolt 6 29 | B-107 5/167-18X3/4” Bolt 2
2 |400170 |Seat Pan 1 30 | B-107 5/16”-18X3/4” Bolt 4
3 |500018 |Molded Key 1 31 164100-S |Standard Seat 1
4 1500017 |Ignition Switch 1 32 |W-118 5/16”X1 1/2” Washer 4
5 500015 Hour Meter 1
6 |500016 |PTO Switch 1
7 (400082 |Gauge Panel 1
8 |S-118 #8X1/2” Phillips Screw 6
9 (400086 [Right Outer Fender 1
10 (400087 |Left Outer Fender 1
11 [400091 Cup Holder Top 1
12 400112 Plastic Cup Holder 1
13 |400168 Floor Pan 1
14 |N-101 1/4”-20 S.S. Whiz Nut 6
15 (900068 |Rubber Pad 6
16 |N-190 Plastic Nut Insert 6
17 (20248 Choke (Kohler) 1

600072 | Guardian Choke Cable 1

18 | W-153 1/4” S.S. Flat Washer 12
19 (B-209 1/4”-20X3/4” S.S. HHCS 6
20 |B-103 1/4”-20X1/2” S.S. Bolt 6
21 140218 Seat Cable 1
22 |N-103-W ([5/167-18 Whiz Flange Nut | 2
23 | B-229 3/8”-16X5" HHCS 2
24 |N-107 3/8”-16 Nylon Lock Nut 2
25 |N-108 3/8”-16 Whiz Flange Nut 6
26 |N-176 1/4”-20 Nyloc Nut 2
27 |B-172 1/4”-20X1” HH Bolt 2
28 |W-113 5/16” STD Flat Washer 2

22
WWW.mymowerparts.com



or 606-561-4983

REF PART# DESCRIPTION Qty
1 |40215- | 20Hp Kohler Engine REF PART# DESCRIPTION (13
caov Spec#-65605 13 | 600011 Muffler 1
2 | W-145 1 1/8"X1 3/4” Washer 2 14 168230 Oil Drain Hose 1
3 |K-103 1/4”X1” Square Key 1 15 (600085 3/8” Street 45 deg. Fitting 1
4 | 600055 [Pulley 1 16 | 12-050-01 Oil Filter
5 |B-107 5/16”-18X3/4” Bolt 3 17 | 24-050-10 Fuel Filter
6 |500012 | Clutch Assembly 1 18 | 45-083-02 Air Filter-Paper
7 |W-113 5/16” Flat Washer 7 45-083-01 Air Filter-Foam
8 | W-107 3/8"X1 5/8” Beveled Washer 1 19 110231 Oil Drain Cap 1
9 | N-103-W | 5/167-18 Whiz Nut 7 20 | 100034 Clutch Bracket 1
10 [ W-144 Belleville Washer 1 21 | 500023 Clutch Brkt. Sleeve 1
11 | W-108 Lock Washer 1 22 | B-156 5/16”-18X2” Gr.5 HH Bolt 4
12 | B-273 7/16”-20X2 1/2” Gr.8 HHCS 1 23 | C-117 S-Hook 1
23

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983
nivir Nniannn

REF PART# DESCRIPTION Qty REF  PART# DESCRIPTION Qty
600082 | Guardian Engine 24 HP 1 19 | OE3655 | Complete Canister 1
Spec#-05056-0 0E3557 Primary Filter 1
1 1B-101 1/4"-20X1/2" Bolt 4 OE3656 | Secondary Filter 1
> 1200105 | Oil Cooler Bracket ] 20 (90115 Pre-Cleaner Turbinator 1
3 | N-102 1/47-20 Whiz Flange Nut 4 21 1600061 Kit Guardian Muffler 1
600032 Muffler 1
4 | W-145 11/8"X1 3/4” Flat Washer 2 600059 Tailpipe
5 | K-103 1/4” X1” Square Key 1 600060 Clamp
6 |600055 |Pulley 1 0C4138 Guardian Muffler Gasket 1
7 |B-107 5/16”-18X3/4” Bolt 4 22 | OF0106 Fuel Filter 1
8 |500023 | Clutch Bracket Sleeve 1 23 |1 070185B | Oil Filter 1
9 | 100034 | Clutch Bracket 1 24 | B-156 5/16”-18X2” HH GR5 Bolt 2] 4
10 (500012 | Clutch Assembly 1 25 | W-113 5/16” Standard Flat Washer g 4
11 | N-103-W | 5/167-18 Whiz Flange Nut 4 26 | N-103-W [ 5/167-18 Whiz Flange Nut ‘E 4
12 | W-144 7/16” Stainless Belliville Washer | 1 27 | W-107 3/8"X1 5/8” Beveled Washer é 1
13 | W-108 7/16” Lock Washer 1 28 190125 Worm Clamp 1
14 | B-273 7/16”-20X2 1/2” HHCS Gr. 8 1 29 | W-102 1/4” Flat Washer 4
15 | W-113 5/16” Flat Washer 4 30 | C-117 S-Hook 1
16 [C-108 2 1/4” Rubber Coated Clamp 1 31 3/8”-Fitting 45 deg. 1
17 168230 Oil Drain Hose 1 32 | 600058 Right Muffler Bracket 1
18 [ 10231 Oil Drain Cap 1 33 | 600057 Left Muffler Bracket 1

24
WWW.mymowerparts.com



-678-9623 or 606-561-4983

Chopp

IXie

For D

- [} MOTTIA

HOLIMS TVdLN3N M
m
=

3LHM

L
™ ENE]

a3

31d4Nd
O

HOLIMS Invag

37ddnd

AVH9

2
& B R B B B B KA B B B K
HOLIMS 1v3S
2
- z a
. o < £
01659 01559 01ss9 N ° 5]
AVTR HOLNTTO AYTRS LWVIS AV TI A | s | 5 g z
2 B Nd ol S| 2|2 T = = £
b a3 MOTT3A o EHEEE gla OWW%
8 2 5 : HEHEBREHBHEHEE
<
NZRO £ - B gl gl 2|2 2lz12l2|a|d| s
1 = E oSl ol o Sl >lcl=l=|<
= o Q Q =
[EET) = olslslalala|2|8les|l=|<]| @
—le|l2|5|S|lolele|s]|lolS|S
‘ S|l a|zl|o|lalz]|=
] ]
:q il Yoozl Doy
_ = HERHEHEHEBRHEHHE
< 1K slwl8S|8luelalr]lZ]2
= P54026556NBNW
Jladnd A <
g 2 E — g
- = 8]
NOTTIA n
MOTT3A 1
I
YoV — - :
=
T
E
m [ ) aNnowo
Houms ff 1L
yoa mn s ]
NId 3 L
Sdynd | S T1 Pa
- -
| e 1 B.a
e " o n B
B B EREN g
39N9 04N
INd = 2 3 2
& fm A g
_—
N N 1. | J
FONVHO | -.
S
Tdind —
e
-
2
3 €
3
@
@
2 Houms HoLno - s
ES
ETIEI
—
Tdnd
—
OV 18 =

[eER]

¥71000G SSANYVH ONIHIM 41371dNOD

NOILINOI

NOILVHNIIANOD 700 AVHOVIA ONIEIM AdOE .v¥ L1

25

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-
PR nivir n"nnnrn

PART# 500024

ALIHM

LIAILE UITUI T &I
LT2400 Wiring Harness
(Guardian Engines)

ng

and

a3d

MNId

WHITE

GREEN

PINK

ORANGE

MNId

JONVHO
\EE)R)]

g

WHITE

(€}

ORANGE %

GREEN \\\\\\\__yl//

( = [

RED

JLIHM

ang

a3

JONVHO

or 606-561-4983

ELER7]

26
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983
nnng _nunr_lnrn

DiAIR UITUI T BRI

General Bolt Torque Specifications
STANDARD DRY TORQUE IN FOOT-POUNDS

Bolt |Coarse |SAE |[SAE |SAE |[SAE |SAE |SAE
Size | Thread | 0-1-2 | Grd. 3 [Grd. 5| Grd. 6 | Grd. 7| Grd. 8
Inch- | /Inches | (28 | Eator [ Cabon | Carbon | Carbon | Cavbon
es Steel Steel Heat T. | Treat. Alloy | Alloy
Steel Steel Steel Steel
1/4 20 6 9 10 12.5 13 14
5/16 |18 12 17 19 24 25 29
3/8 16 20 30 33 43 44 47
7/16 |14 32 47 54 69 71 78
1/2 13 47 69 78 106 110 119
9/16 |12 69 103 114 150 154 169
5/8 11 96 145 154 209 215 230
3/4 10 155 234 257 350 360 380
7/8 9 206 372 382 550 570 600
1 8 310 551 587 825 700 840
1-1/8 |7 480 794 872 1304 | 1325 |1430
1-1/8 |7 675 1105 1211 |1815 |1825 |1975

To determine the torque for a fine thread bolt, increase the
above coarse thread ratings by 9%.

27
WWW.mymowerparts.com



28
WWW.mymowerparts.com

or 606-561-4983



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

The Worlds Fastest Lawn Mower

6302 E. County Road 100 North
Coatesville, IN. 46121
Phone 1-765-CHOPPER
www.dixiechopper.com

Dixie Chopper, Magic Circle, and the Magic Circle Atom Logo are all trademarks of Magic Circle Corporation
and may not be reproduced without permission.
Printed In USA
Specifications and instructions subject to change without notice.
Print Date 08/04

WWW.mymowerparts.com




